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¥ Gty &N . Hom| EHSHL | Bk R
jo;_ cop. |ver| PESCRIPTION wom QTY| SUIT NUM | INT [cHO
1 (814322020000 | 6 [REAR COVER Ja Ak 1
2 750906000045 | 1 [LOCK WK 1
3 302520000079 | 3 |LOCK BASE Bl 1
4 701406012001 | 1 |NUT M12-Zn.D GB6170 |42} M12-Zn.D GB6170 | 1
5 1701104010040 | 2 [BOLT M10X35-8.8-DKL GB5783]iz 4 M10X35-8.8-DKL GB5783 | 2
6 750001000010 | 1 [STRIP 5208 H A5 4% 5208 2
7 750001000003 [ 1 |SEAL STRIP CIGESE S 2
8 (701704008005 | 1 |PIN 8X22 GB882 |4%%l 8X22 GB882 1
9 |701703003204 | 1 |SPLIT PIN 3.2X16 GBO1 |JF 4% 3.2X16 GB91| 1
10 |320980000017 | 1 |SAFETY POLE GAFF 1
11 [750701000018 | 1 [AIR SPRING AR 1
12 (701704008002 [ 1 [PIN 8X30 GB882 |[44%l 8X30 GB882 1
13 |701104010032 | 1 |BOLT M10X25-8.8-DKL GB5783{jiz 4+ M10X25-8.8-DKL GB5783 | 6
14 701406010001 | 1 |NUT M10-ZnD GB6170 |#Z£EM10—-ZnD GB6170| 6
15 |302520000318 | 2 | BRACKET pa 1
16 |701504010004 | 1 |WASHER 10-DKL GB97.1 |35 10-DKL GB97.1| 8
17 (701510010004 | 1 [WASHER 10-DKL GB93|#4[% 10-DKL GB93 8
18 |304020000042 | 2 |GEMEL PIN B 2
19 /814322010100 | 1 |GEMEL FLAKE  |&4t 2
20 /811622010100 | 3 |GEMEL FLAKE |5 2
2]_ 701104008002 ]_ BOLT M8X16-8.8-ZnD GB5783|#2#4 M8X16-8. 8-ZnD GB5783 4
22 |701504008001 | 1 [WASHER GB97.1 |#}5GB97.1 4
23 814322030000 [ 3 [REAR COVER SPONGE |5 & i it 1
24 (701309005001 | 1 |SCREW M5x10-znD GB818|#Z4] M5x10-ZnD GB818| 4
25 (811622300000 | 1 |SMOKESTACK 1 Y
26 |701104006004 | 1 [BOLT M6x20-8.8-ZnD GB783 |+ M6x20-8.8-ZnD GB783| 4 Y
27 (701406006001 | 1 |NUT M6-ZnD GB6170 |12 +} M6-ZnD GB6170| 4 Y
28 (302030009153 | 1 |WASHER BN R A 1
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rel @ [EA SescriTion s K| AL (R
POS. CcoD. VER. QTY| SUIT NUM | INT|CHO
1 |750001000010 | 1 [pressurize rusBER BARS021| 45 1 555021 1
2 (814324010000 | 2 |[MIDDLE COVER |/ {4k 1
3 1302540000431 | 3 [MOUNTING PLATE |23 4% 1
4 (814324300000 | 1 |MIDDLE BEAM gk 1
5 1302540000432 | 3 [MOUNTING PLATE |23 4% 1
6 |701104010030 [ 1 |BOLT [YEs 8
7 1701510010004 | 1 |WASHER10-DKL GB93 |#}&10-DKL GB93 8
8 |701504010004 | 1 |WASHER10-DKL GB97.1| %4} 10-DKL GB97.1 | 8
9 (701103012019 | 1 |[BOLT M12x70-10.9 GB5782|I24:M12 X 70-10. 9 GB5782 | 4
10 |701504012001 | 1 [WASHER12 GB97.1|#&12 GB97. 1 4
11 |701504012004 | 1 [wASHER12-ZND GB97.1 |#4[&12-ZND GB97.1 | 4
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el wE A pescripTion v w ] g [
POS. CoD. VER. QTY| SUIT NUM | INT [CHO
1 (814315030000 | 3 |DOOR [RESES 1
2 [750001000010 | 1 [rressurize RuBBER BARS021 | ZH & 1 255021 1
3 (814315010000 [ 1 |FIXING SEAT GAE PR 2
4 1701406012003 [ 1 [NUT M12-DKL GB6170 [#&£EM12-DKL GB6170| 4
5 |701504012005 | 1 |WASHER 12-DKL GB97.1 |#4}&12-DKL GB97.1 | 4
6 [701703004001 | 1 |[PIN 4X20 GB91 £44X20 GBI1 2
7 (304020000045 | 1 |PIN TE Y 2
8 (301020000023 | 5 |POLE AT 1
9 |701504010004 | 1 |WASHER 10-DKL GB97.1 |#4}&10-DKL GB97.1 | 1
10 701703003204 | 1 |coTTER PIN3.2x16 GBOL [JT 1443, 2X16 GBI1 | 1
11 [701302012052 | 1 |[screw m12x35-znD GB/T70.2 |#24TM12X35-ZnD GB/170.2 | 2




